samanas. FCC RADIO TEST REPORT

Report No. : FR472626A

C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) (dBuV/m) (dBuV/m) | (dB) Avg.
1 Bluetooth BR_GFSK = 00 | 2388.84 46.50 74.00 -27.50 \% Peak @ Pass - Band Edge
1 Bluetooth BR_GFSK | 00 | 4804.00 44.90 74.00 -29.10 H Peak = Pass - Harmonic
2 Bluetooth BR_GFSK | 39 | 2499.17 46.47 74.00 -27.53 H Peak | Pass - | Band Edge
2 Bluetooth BR_GFSK | 39 | 4882.00 46.52 74.00 -27.48 H Peak = Pass - Harmonic
3 Bluetooth BR_GFSK | 78 | 2483.60 47.77 74.00 -26.23 H Peak | Pass - | Band Edge
3 Bluetooth BR_GFSK | 78 | 4960.00 45.68 74.00 -28.32 H Peak = Pass - Harmonic
4 LF 78 222.06 37.52 46.00 -8.48 H Peak | Pass - LF
5 SHF 78 | 23999.00 38.85 74.00 -35.15 \% Peak = Pass - SHF
6 Bluetooth BR_GFSK = 00 2325.09 46.10 74.00 -27.90 \% Peak = Pass - Band Edge
6 Bluetooth BR_GFSK ' 00 | 4804.00 42.75 74.00 -31.25 H Peak | Pass - Harmonic
7 Bluetooth BR_GFSK = 39 2352.18 46.21 74.00 -27.79 \% Peak = Pass - Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result = RU Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
7 Bluetooth BR_GFSK | 39 | 4882.00 48.51 74.00 -25.49 H Peak @ Pass - Harmonic
8 Bluetooth BR_GFSK | 78 | 2483.70 51.78 74.00 -22.22 \% Peak = Pass - Band Edge
8 Bluetooth BR_GFSK | 78 | 4960.00 50.71 74.00 -23.29 H Peak @ Pass - Harmonic
9 LF 78 222.06 37.04 46.00 -8.96 H | Peak Pass - LF
10 SHF 78 | 24860.00 39.36 74.00 -34.64 H | Peak Pass - SHF
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Pol. Horizontal Fundamental
qagheel (dBuVm) ‘ qaglerel(dBuvim) ‘
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Peak 0 \ H i
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10 B84 2468 652 ] U0 1 1400, 1800, 200, 20, 3000
Frequency (MHz) Frequency (MHa)
Site  : G3CHT-HY Site  : G3CHT-HY
Condition: PEAK_BE_74 3u HF_ANT 00875962 HORTZONTAL Condition: PEAK_74 3n HF_ANT 08675962 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.008kHz SHT:Auto + REW:1000.000kHz VBW:3000.008kHz SHT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz Ve dBV/e @ B db/n 8 B B deg Wi dW/e B B G B B B B deg
1 2358.02 45.27 7400 -8.73 2.0 32.00 8.40 3433 0.00 268 163 PEN 1 2402.00 104.30 - 98,03 3210 8.48 M31 0.00 268 163 PEAK
2 BB 051 5400 -3 - - - - - 2B 163 AVERMGE 2 202,00 7954 - .- e - 6 163 AVERAGE
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Pol. Vertical Fundamental
qagheel (dBuVm) ‘ qaghevel (¢BuVm) ‘
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10 284 2468 2652 ] U0 1 1400, 1 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site @ O3CHT-HY Site @ 3CHT-HY
Condition: PEAK_BE_74 3a HF_ANT 00875962 VERTICAL Condition: PEAK 74 3u HF_ANT 08075962 VERTICAL
+ REH:1000.000kHz VBH:3000.000kHz ST:Auto + RBW:1000.000kHz VBH:3000.008kHz SHT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz dBoV/a dBV/e @ B db/n 8 B B deg Wi dW/e B B G B B B B deg
1 2388.84 4650 74.00-27.50 4.7 3218 845 432 0.0 203 225 PEN 1 2402.00 102.59 - 95,30 .10 848 M.31 0.60 203 225 PEAK
2 B8R84 274 5400 -32.26 - W 205 AVERAGE 2 M0 7.8 .- e - W 205 AVERAGE
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Pol. Horizontal Vertical
4goLevel(dBuvim) : . 1oLevel(dBuVim)
J T
| |
1 ‘ ‘ 1 i ‘
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‘ ‘ PEAK 74 ‘ ‘ PEAK 74
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1 WW 1 W
Peak % ‘ = % ‘ " |
\
Avg 1. i ‘ 1. ‘ ‘
1 | |
6000, 9000, 12000, 15000, 16000 6000, 9000, 12000. 15000, 16000
Frequency (MHz) Frequency (MHz)
Site  : @3CHOT-HY Site  : @3CHOT-HY
Condition: PEAK_74 3n HF_ANT_0875962 HORTZONTAL Condition: PEAK_74 3 HF_ANT_00875962 VERTICAL
Linit Read Ant CablePreasp Awx Mos Thos Linit Read Ant CablePreamp Aux Mos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
Wedo/e e B W B B B B deg WodBo/n Be B B B B B B o dg
1 4304.00 4.90 7400 -29.10 56.95 .29 1183 5919 .97 299 183 PEK 1 404.00 4190 7400 -32.10 53.95 .29 1183 599 .97 - - PEN
2 430400 2004 54.00-33.8 - .- - - - 209 183 AVERAGE 2 430400 1704 5400368 - - - - - - o AVERAGE
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Pol. Horizontal Vertical
L CLL)
1m ; ! m i
' [ ] ' \
1050 1 ‘ 1050
f — ]
14.47G o ; g
‘ G54 G54
~14.5G ‘ ‘ :
Avg | e -
\
fl | fl
!
1 m e 448, i 14500 1 i 1482 448, i 14500
Frequency (M) Frequency (M)
Site ;0 Site ;0
Conditon: AV 54 3 HF AT G00T5362 HRIZONTAL Conditon: AV 54 3 HF AN G360 VRTICAL
L) CLL)
1m ; ! m i
' [ ] ' \
1050 1 ‘ 1050
f — ]
17.7G o ; g
‘ G54 G5
e | ]
AVg m | m | i
fl ‘ | fl
B
f 11180 118, {784, 11940, 18000 f 11180, 118, 1784, 194 18000
Frequency (M) Frequency (M)
Site ;0 Site ;0

Conditon: AV 54 3 HF AN 675362 HRIZONAL

Conditon: AV 54 3 HF AN 675360 VERTICAL
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Pol. Horizontal Fundamental
gl (GBvm) gl eBm)
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Avg }
10 %2 624 2885 148 W 1 1400, 1800, 20, 200, 300
Frequency (MHz) Frequency (MHz)
Site 1 GICHT-HY Site 1 GICHT-HY
Condition: PEAK_BE 74 3n HF ANT 00875962 HORIZONTAL Condition: PEAK_74 3 HF_ANT 80975062 HORTZONTAL
+ RBH:1000.000kHz VBH: 3000.000kHz SWT:Auto + REH:1000.000kHz VBH:3000.000kHz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W /e /e G dB dB/n B B B deg Wiz Ve dBV/e B B db/n 8 B B cm deg
1 BI3.2B 45.33 7400 -28.67 3046 3190 832 3435 0.00 282 165 PEK 1244100 102,66 - 962 .20 854 M30 0.00 282 165 PE
2 31328 20.57 54.00 -33.43 - 202 165 AVERAGE 2 244100 71.% - - - 202 165 AVERAGE
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Pol. Horizontal Fundamental
4qLevel (@BuVim)
‘ \
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Peak \
1 | Blank
& ]
1 w528 U548 Y 24882 2500
Frequency (MHz)
Site 1 G3CHAT-HY
Condition: PEAK_BE 74 3u HF_ANT 60975962 HORIZONTAL
+ RBH:1000.000kHz VBH:3000.000kHz SWT:Auto
Linit Read  Ant Cable Preasp Awx APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz dBoV/e dBV/e @ B db/n 8 B B deg
1 MR 4647 7400 2.5 .51 N5 864 M 0.0 M 165 PEN
2 499.17 2171 4.0 -32.9 - - - - == 200 165 AVERAGE
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Pol. Vertical Fundamental

44gLevel (9BuVim) oLevel (dBuVim)

1 1 |

1 1 i | 1

. . !
’ | PEAK 74|
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|

A et \
Peak H |
1. 1. :
Avg ‘ |
10 8%2 2624 2806 2148 U4 1 1400, 1800 200, 200, 3000
Frequency (WHz) Frequency (WHz)
Site @ O3CHOT-HY Site @ 03CHT-HY
Condition: PEAK_BE_74 3n HF_ANT 00675962 VERTICAL Condition: PEAK_74 3m HF_ANT 00675962 VERTICAL
+ RBW:100.000kHz VBN:3000.000KHz ST:Auto + RBW:1000.000kHz VBH:3000.008kHz SHT:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preasp Aux APos Thos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wi dWe e B B B B B B deg Wedoe /e 8 B @ B B B a deg
1 36450 46.36 74.00 -27.64 40.28 .00 8.41 3433 0.0 302 275 PEA 1244100 102.16 - 9572 228 854 M0 0.0 302 275 PEAK
2 P50 2060 54.00 -32.40 - W 275 AVERAGE 2 244160 7.4 --- e W 275 AVERAGE
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Pol. Vertical Fundamental
g Level (dBuVim)
‘ \
1
|
|
1 :
||
! |
| | v
I
\ ||
" . ‘ ]
[
Peak ‘
1 Blank
Avg ‘ |
1 528 U764 24802 250
Frequency (MHz)
Site  : 03CHeT-HY
Condition: PEAK_BE_74 3u HF_ANT 0875962 VERTICAL
+ RBH:1000.000kHz VBH:3000.000kHz ST:Auto
Linit Read Ant Cable Preasp Awx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wiz Ve dBV/e & B db/n 8 B B deg
1 243443 45.87 74.00 -28.13 39.10 32.44 8.61 3428 0.00 302 275 PEAK
2 248448 21.11 54.00 -32.89 - 302 275 AVERAGE
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Pol. Horizontal Vertical
1 pLevel (dBuVim) 1 pLevel (dBuVim)
\ \
| ;
! ] ' | i
1 i ‘ 1 | ‘
ol — i —
\ \ PEAK 74 \ PEAK 74
] 1 ] | 1
i | - T -
1 . | |
" W 4 2% 2] |
Peak Ll L]l
1 1
Avg ‘ ‘
6000, 9000, 12000, 15000, 18000 6000, 9000, 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site & @3CHOT-HY Site & 83CHOT-HY
Condition: PEAK_74 3n HF_ANT_00075062 HORIZONTAL Condition: PEAK_74 3n HF_ANT_08675962 VERTICAL
Lisit Read Ant Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T mzBWedBo/e @ G dm B B B o deg T mzdWadBo/e @ W e B B B deg
1 4862.00 4652 74.00 -27.48 58.39 34.20 1095 5901 0.98 400 215 PEAC 1 4862.00 4208 74.00 3192 53.95 3420 1196 5901 .98 - - PEAC
245200 2076 5400 A - - 48 215 AVERAGE 24800 1232 S4.00-36.68 - - - - WVERAGE
3 B L% 0 -0W B4 BN WS T L@ - - B 3 B G0 M L% B3 BN WS T L@ - B
4 1300 17.22 4.0 -36.78 -- - - e - - AVERAGE 4 733.00 17.32 54.00 -36.68 -- - - e - AVERAGE
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Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘
Avg 1 ;
fl } fl
|
fun 14, 148, 14488, s, 14500 1 14, 1482 1488, s, 14500
Frequency (M2 Frequency (M)
Site ¢ O3CHT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3n HF AT 0097592 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G g ; Tog
‘ ANG 54 G54
e . \
Avg B0l il
\ |
l ‘ | fl
{ 11160, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency (M) Frequency ()
Site ¢ O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 0097592 VERTICAL
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Pol. Horizontal Fundamental
o L€¥e! (dBuVim) L&Yl (dBuVim)
| | N |
1 ‘* 1 |
: , S
. \ : .
\ ’ PEAK_BE 74 ’ PEAK 74
1 T
§ ] 7 ]
N S s il IUUR IRV TV RS TRSRr
] R »
Peak \ H |
I | 1
Avg L .
44, 40, 2%, 2500 1 1400, 1 200, 3000
Frequency (MHz) Frequency (MHz)
Site  : O3CHO7-HY Site  : @3CHO7-HY
Condition: PEAK_BE_74 3u HF_ANT 08475962 HORIZONTAL Condition: PEAK 74 3 HF_ANT 08075962 HORTZONTAL
+ RBH:1000.000kHz VBH:3000.000kHz SWT:Auto + REH:1000.000kHz VBH:3000.000kHz ST:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line hrgin Level Factor Loss Factor Factor Renark Freq Level Line hrgin Level Factor Loss Factor Factor Renark

Miz BV/mdBuV/m  dB B dB/m B A8 0B cm deg
1 2483.60 47.77 74.00 -26.23 41.00 32.44 8.61 34.28 0.00 203 164 PEAK

Mz dBuV/ndBw/e 08 dBwV dB/w B B dB

1248009 102,67 - 95,32 .42 861 M8 000 203 164 PEAC
2 243360 .01 54.00 -30.99 W 164 AVERAGE 2 43000 7031 . e - W 164 AVERAGE
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Pol. Vertical Fundamental
g Level (dBuVim) g Level (dBuVim)
' \ n] ‘ \
m] ‘ : 1
|| !
f ‘ 1 i | 1
o \ ; o
\ ’ PEAK_BE 74 ’ PEAK 74
T
\ ] 7 ]
M il T o I b PR e >
\ TR BT s
Peak ‘ 5
1. ; 1. ‘
Avg ‘ ‘ \
U, %, 2500 1 1400, 1 2600, 300
Frequency (MHz) Frequency (MHz)
Site @ O3CHT-HY Site @ 3CHT-HY
Condition: PEAK_BE_74 3u HF_ANT 00875962 VERTICAL Condition: PEAK 74 3u HF_ANT 08075962 VERTICAL
+ RBW:1000.000kHz VBW:3600.008kHz SHT:Auto + RBW:1000.000kHz VBH:3000.008kHz SHT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz Ve dBV/e @ B db/n 8 B B deg Wiz Ve dBV/e B B db/n 8 B B cm deg
1 83.54 4157 74.00-26.43 40.80 32.44 B.61 428 0.0 185 28 PEN 1 2430.00 101.98 - 9503 042 861 M8 0.00 185 28 PEAK
2 MB3.54 20.81 5400 3119 - 185 218 AVERAGE 2 M0 7.2 .- e - 185 218 AVERAGE
TEL : 886-3-327-3456 Page Number : C15 of C35

FAX: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRA472626A

Pol. Horizontal Vertical
1 pLevel (dBuVim) 1 pLevel (dBuVim)
\ \
‘ | ‘ |
! ] ' | i
1 i 1 |
o — i —
\ \ PEAK 74 \ PEAK 74
1 | 1 1 | 1
:] ‘ VG54 :j G54
1 | | y e " e,
g et ] %
Peak \ ‘ ‘ \
[ [
Avg \ ‘ ‘ ‘ ‘
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (Wr) Frequency (WHe)
Site & @3CHOT-HY Site & 83CHOT-HY
Condition: PEAK_74 3u HF _ANT 08875962 HORTZONTAL Condition: PEAK_74 3u HF _AIT 00875962 VERTICAL
Lisit Read Ant Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T MzBWadBo/e @ B dm B B B deg T mzdWeda/e @ W b B B B dg
1496000 45.68 74.00 -8.32 S1.U7 3.2 12.04 5584 0.99 400 185 PENC 1496000 4195 74,00 -32.05 5344 4.2 1.04 8.8 0.9 - PEAC
2496000 2.9 54.00-3.88 - - 40 185 AVERAGE 2496000 17.19 5400 3681 - - - - AVERAGE
3 7440.00 41.74 74.00 -32.26 48.20 351!1‘70 5789 1.03 -- PEAK 3 7440.00 41.05 74.00 -32.95 47.51 357.1470 S7l9 1.03 -- PEAK
4 7440.00 1698 S4.00 -37.02 -- - - e - AVERAGE 4 7440.00 16.29 54.00 -37.71 - - - e - AVERAGE
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Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘
Avg : : e
fl | fl
| ||
1 U 148, 1488, 1, 14500 fun 1476, 148 14488, 148, 14500
Frequency () Frequency ()
Site ¢ O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG_54 3a HF AT 06675362 HRIZONTAL Condition: AVG 54 30 HF AT 00975962 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G g ; Tog
‘ ANG 54 G54
e L l
Avg B0 | ‘ kil
fl | fl
{ 1160, 11820, 17880, 11940, 16000 { 11760, 178, 17880, 11940, 16000
Frequency () Frequency ()
Site ¢ O3CHT-HY Site ¢ 03CHO-HY
Condition: AVG_54 3a HF AT 00675362 HRIZONTAL Condition: AVG 54 3u HF AT 00975962 VERTICAL
TEL : 886-3-327-3456 Page Number : C17 of C35
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Pol. Horizontal Vertical
| L
| |
H z H 2
| | r | | r
| | | |
| |
‘l [ '3 ! \
M Wm
Al y 1
pret s
QP/ ‘ ‘ ;
Peak 48, Ci‘l 1000 48, u‘z 05 1000
Frequency (MHz) Frequency (MHz)

Site  : @3CHO7-HY Site & @3CHO7-HY
Condition: QP 3m Bilog 35419 HORIZONTAL Condition: QP 3m Bilog 35419 VERTICAL
Limit Read At (Cable Preasp Aux APos TPos Limit Read  Ant (Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/e 0B dBw dB/e B B B < Miz d8V/n dBW/m  dB dB dB/w B dB B o deg
1 43,58 23.66 40.00 -16.34 34.5 17.83 1.28 29.97 0.06  -- - Peak 1 3097 29.51 40.00 -10.49 34.39 24.01 1.09 29.93 0.06 108 335(QF
2 165.80 28.62 43.50 -15.48 30.63 15.87 2.40 29.83 0.00  -- -~ Peak 2 4164 30.54 40.00 -9.46 40.39 18.88 1.25 29.98 0.00 - -- Peak
3 .06 37.52 46.00 -8.48 49.18 15.42 2.75 29.83 @.00  -- -- Peak 3 165.80 25.77 43.50 -17.73 37.38 15.87 2.40 29.88 0.00  -- -~ Peak
4 24534 33.90 46.00 -12.10 43.24 17.59 2.89 29.82 0.0 - -- Peak 4 2006 33.61 46.00 -12.39 45.27 15.42 2.75 29.83 0.00  -- -- Peak
5 269.59 34.60 46.00 -11.40 42.45 18.96 3.01 29.82 0.00  -- - Peak 5 4534 29.77 46.00 -16.23 39.11 17.59 2.89 29.82 0.60  -- - Peak
6  666.32 30.10 46.00 -15.99 20.27 25.83 4.58 29.58 0.00  -- - Peak 6 95732 29.16 46.00 -16.84 22.61 29.68 5.42 28.55 0.00 -- Peak
TEL : 886-3-327-3456 Page Number : C18 of C35
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Pol. Horizontal Vertical
qpLevel(¢BuVim) 1o L2vel (BuVim)
| B | |
112] 1 1
|
1 ‘ 1
o | o ||
1] PEAL 14 L PEAL 14
1 | |
:j VG54 :J G54
1 i 1
Peak H
1. 1.
\ \
‘ \
1 19400, 20000, 20, 2600, 25000 18000 19400, 23600, 25000
Frequency (WHz) Frequency (MHy)
Site Site
Condition: PEAK_74 1n SHF-EHF 9176991 HORIZONTAL Condition: PEAK_74 In SHE-EHF 9170991 VERTICAL
Lisit Read Ant CablePreamp Aux Aos Thos Lisit Read Ant CablePreamp Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T mediedafe B bW B B B B o deg T medMedoe B BN B B B B o deg
1 2409000 3.8 74.00-35.42 4.3 38.48 18.47 606 954 - - Peak 1 2399900 3885 7400 35,15 49.45 3B.60 18.44 5808 954 - Peak
TEL : 886-3-327-3456 Page Number : C19 of C35
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Pol. Horizontal Fundamental
gl OBm) ‘ gl eBm) ‘
al | a |
| |
1 ‘ 1 —
; L ) N
] ] PEAK 14
I :j ’ T
|
| |
- S O I L e %7 =
| i ety WA |
Peak & | * i
fn ‘ f }
Avg \ ‘
\
10 84 468 2552 206 1 1400, 1800, 200, 200, 3000
Frequency (MH) Frequency (MHz)
Site 1 G3CHAT-HY Site 1 GICHT-HY
Condition: PEAK_BE 74 3u HF_ANT 60975962 HORIZONTAL Condition: PEAK_74 3 HF_ANT 80975062 HORTZONTAL
+ RBH:1000.000kHz VBH:3000.000kHz SWT:Auto + REH:1000.000kHz VBH:3000.000kHz ST:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Mgin Level Factor Loss Factor Factor Renark Freq Level Line hrgin Level Factor Loss Factor Factor Renark
Wiz Ve dBV/e @ B db/n 8 B B deg Wiz Ve dBV/e B B db/n 8 B B cm deg
1 BB 4507 7400288 N1 000 839 M3 0.0 269 157 PEN 1240200 105.21 - 9804 3210 8.48 M31 0.00 260 157 PEAK
2 23%5.82 20.40 54.00 -33.66  -- - - - 269 157 AVERAGE 2 2402.00 50.4 - - - 269 157 AVERAGE
TEL : 886-3-327-3456 Page Number : C20 of C35

FAX: 886-3-328-4978
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Report No. : FR472626A

Pol. Vertical Fundamental
qagheel (dBuVm) ‘ qaglerel(dBuvim) ‘
1 | a |
| |
1 ‘ 1 ‘
| L
o [ o i
’ ’ PEAK 74|
T N ]
| |
| |
- i | ] A ) N TRA bt
| P AN At WA A \ |
Peak 5y | . i
fn ‘ f :
Avg - L
10 584 2468 2652 08 1 1400, 1 20, 20, 300
Frequency (MHz) Frequency (MHz)
Site  : G3CHT-HY Site  : G3CHT-HY
Condition: PEAK_BE 74 3u HF_ANT 0075962 VERTICAL Condition: PEAK_74 3n HF_ANT_08675962 VERTICAL
+ RBH:1000.000kHz VBH:3000.000kHz ST:Auto + RBW:1000.000kHz VBH:3000.008kHz SHT:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wiz Ve dBV/e & B db/n 8 B B deg Wi dW/e BV B G B B B B deg
1 235.09 4.10 74.00-27.9 4.16 3195 834 435 0.0 277 256 PEN 1 2402.00 102,80 - 96,53 3210 8.48 M31 0.00 277 25 PEAK
2 B0 233 540067 - - - - - 2T 25 AVERMGE 2 M0 78.03 . e - M 256 AVERAGE
TEL : 886-3-327-3456 Page Number : C21 of C35

FAX: 886-3-328-4978
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Report No. : FR472626A

Pol. Horizontal Vertical
4goLevel(dBuvim) : . 1oLevel(dBuVim)
J J
| |
1 ‘ ‘ 1 i ‘
o o
‘ ‘ PEAK 74 ‘ ‘ PEAK 74
‘ { ‘
|
:J ‘ M H =
=il | 1 M
" oy AT i
Peak % ‘ % ‘
Avg 1. ‘ i 1.
|
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (WHz) Frequency (MHz)
Site  : @3CHOT-HY Site  : @3CHOT-HY
Condition: PEAK_74 3n HF _ANT_00@75962 HORTZONTAL Condition: PEAK_74 3n HF _ANT 80875962 VERTICAL
Linit Read  Ant Cable Preasp Aux APos Thos Lisit Read  Ant Cable Preasp Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
WedBoje e B BN B B B B o dg Wedo/e e B BN b B B B o dg
1480400 4275 74.00 -31.25 5480 .29 1188 5909 0.7 .- - PEA 1 480400 42.64 74.00 -3136 5469 3.9 1188 5919 097 .- .- PEA
2 450400 1798 5400 36.82 -~ - -- - - - - AVERAGE 2 450400 17.87 5480 3613 - -- - - - - - AVERMGE
TEL : 886-3-327-3456 Page Number : C22 of C35

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ ‘ ‘
Avg Bt 1 ‘ i
fl | fl
|
fun 14, 148, 1488, s, 14500 fun 14, 1482 14488, 18, 14500
Frequency (M) Frequency ()
Site ¢ O3CHT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 30 HF AT 0097592 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G g ; Tog
‘ ANG 54 G54
~18G ‘ ‘ ‘ | {
Avg % — W
l ‘ : l
{ 11760, 11820, 17880, 11940, 16000 { 11760, 118, 17880, 11940, 16000
Frequency () Frequency (M)
Site ¢ O3CHT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 0097592 VERTICAL
TEL : 886-3-327-3456 Page Number : C23 of C35

FAX: 886-3-328-4978
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Report No. : FR472626A

FAX: 886-3-328-4978

Pol. Horizontal Fundamental
gl (GBvm) gl eBm)
,,] L
1 1
!
1 1 i |
. .
’ PEAK T4
3 ‘ 3 ‘
|
- O O VUL PSS T o= o et
ATV e
Peak 8y i #
I | 1 ‘
Avg }
10 %2 624 2885 148 W1 1 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site 1 G3CHIT-HY Site 1 GICHT-HY
Condition: PEAK_BE 74 3n HF ANT 00875962 HORIZONTAL Condition: PEAK_74 3 HF_ANT 80975062 HORTZONTAL
+ RBH:1000.000kHz VBW: 3000,008kHz SWT:Auto + REH:1000.000kHz VBH:3000.000kHz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W /e /e @B dB dB/e B B B deg Wiz Ve dBV/e B B db/n 8 B B deg
1 81825 45.29 7400 2871 3010 3208 8.43 3432 0.00 171 18 PEK 1264100 103,69 - 9105 .20 854 M30 0.00 11 186 PEC
2 237825 20.52 54.00 -33.48 - 171 186 AVERAGE 2 2441.00 78.92 --- - - - 171 186 AVERAGE
TEL : 886-3-327-3456 Page Number : C24 of C35
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Pol. Horizontal Fundamental

[ PEAK BE 74

=
=

Peak
" | Blank
A9 H
1 528 2648 U764 4882 2500
Frequency (MHz)
site  : G3CHT-HY
Condition: PEAK_BE_74 3u HF_ANT_0075962 HORTZONTAL
 REN:1009. 000Kz VBH: 3000..000Ktz SWT:Auto
Linit Read  Ant Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedoe /e 8 B dn B B B a deg
1248737 45.80 74.00 -28.20 3.9 32.47 .62 428 0.0 171 186 PEX
2 280,37 2083 54.00 -32.97 - 171 186 AVERAGE
TEL : 886-3-327-3456 Page Number : C25 of C35

FAX: 886-3-328-4978
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SPORTON LAB.

Report No. : FR472626A

Pol. Vertical Fundamental
gl (GBvm) gl eBm)
,,] L
1 1
!
1 1 i | 1
. .
’ PEAK 74
| 7 ||
S P O D " ) [ alak
f R e e e i
Peak 8y i 5 |
f ‘ f |
Avg w ‘ ‘
10 %2 624 7885 U148 0] 1 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Site 1 G3CHT-HY Site 1 GICHT-HY
Condition: PEAK_BE 74 3n HF_ANT 00875962 VERTICAL Condition: PEAK 74 3u HF_ANT 00975062 VERTICAL
+ RBH:1060.000kHz VBW: 3000,000kHz SWT:Auto + RBH:1000.000kHz VBH:3000.000kHz ST:Auto
Linit Read Ant Cable Preasp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
W /e /e @B dB dB/n B B B deg Wiz Ve dB/e B B db/n 8 B B cm deg
1 BSL18 4620 7400 279 40.16 3200 8.39 3434 0.00 37 274 PEA 1264100 102,58 - 9604 .20 854 430 0.00 377 274 PR
2 235218 21.4 54.00 -32.56 - - - - == 377 274 AVERAGE 2 244100 77.81 - - - 377 274 AVERAGE
TEL : 886-3-327-3456 Page Number : C26 of C35

FAX: 886-3-328-4978
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Pol. Vertical Fundamental

PEAK BE 74

\

[

|

\
:

\

\

|
T4

Nl l ]
Peak
1 | Blank
Avg ‘
1 U528 4882 200
Frequency (MHz)
site : O3CHT-HY
Condition: PEAK_BE 74 3u HF _ANT_0075962 VERTICAL
+ REW:1000.000kHz VBW:300.008kHz SHT:Auto
Linit Read Ant Cable Preasp Awx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wil B/ 5 G dBn B B B deg
1 2907 4573 74.00-8.27 BT 59 864 M2 0.0 M 204 PEK
2 M0.07 0.9 54.00 B - - - - - 3T 24 AVERAGE
TEL : 886-3-327-3456 Page Number : C27 of C35

FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. :

FRA472626A

Pol. Horizontal Vertical
oy Level (dBuVim) g Level (dBuVim)
B B
1 ‘ 1 |
| 1 | i
1 i ‘ 1 | ‘
L1 — L1 —
‘ PEAK 74 ‘ PEAK 74
1 1 1 | 1
:j ‘ AVG_54 :j ‘ AVG_54)
. | 8 b 1 3 AWVA
N g [ [ - s |
Peak | L]l
1. ; 1. :
Avg ‘ ‘ ‘ ‘
6§000. 9000, 12000, 15000. 16000 6000, 9000 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CH7-HY Site  : @3CHT-HY
Condition: PEAK_74 3n HF_ANT_00975062 HORTZONTAL Condition: PEAK_74 3 HF_ANT_0875062 VERTICAL
Lisit Read Ant Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T WudW/adwe B dw /s @ B B o deg T WudW/adwe B dw /s @ B B o deg
1 4382.00 48.51 74,00 -25.49 60.38 34.20 11.96 59.01 .98 207 179 PEAX 1 4382.00 42.58 74,00 -31.42 54.45 34.20 11.9 59.01 0.98 -- - PEAK
2 4382.00 23.74 54.00 -30.26 - -- == == 207 179 AVERAGE 2 4832.00 17.81 54.00 -36.19 - - - - AVERAGE
3 733.00 42.17 74.00 -31.83 48.61 357!1458 5.4 1.2 -~ .- PEK 3 7323.00 41.80 74.00 -32.20 4!2‘357!1458 5774 12 - MK
4 T30 1740 5400 -36.60 - -- s e e e AVERAGE 4 7300 1.03 5400 -39 - - - - AVERAGE

TEL : 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C28 of C35




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
14.47G g ; Tog
‘ ANG 54 G54
~14.5G ‘ ‘ ‘ ‘ ‘
Avg !
l l
|
fun U, 148, 1488, 1, 14500 fun 146, 1482 14488, 149, 14500
Frequency () Frequency ()
Site ¢ O3CHT-HY Site ¢ 03CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 30 HF AT 0097592 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
10501 1 ‘ 10501
] — ]
17.7G g ; Tog
18G ‘ ANG 54 G54
Avg B0 | 350 -
i
fl ‘ fl
{ 11160, 11820, 17880, 11940, 16000 { 11760, 178, 7880, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ O3CHOT-HY Site ¢ 03CHO-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 00975962 VERTICAL
TEL : 886-3-327-3456 Page Number : C29 of C35

FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Fundamental
o L€¥e! (dBuVim) L&Yl (dBuVim)
| N N |
m] : 1
|| |
' | ' ]
. \ : . ‘[
\ ’ PEAK_BE 74 ’ | PEAK 74
; ‘
N | N ||
| ps 7 biopal oo o oo | Loy e
Peak w 5 |
I | I |
Avg ‘ \ ‘ ;
4, 48, 2%, 2500 1 1400, 1 20, 20, 3000
Frequency (MHz) Frequency (MHz)
Site 1 G3CHAT-HY Site 1 GICHT-HY
Condition: PEAK_BE 74 3u HF_ANT 60975962 HORIZONTAL Condition: PEAK_74 3 HF_ANT 80975062 HORTZONTAL
+ REH:1000.000kHz VBH:3000.000kHz ST:Auto + REH:1000.000kHz VBH:3000.000kHz ST:Auto
Linit Read  Ant Cable Preamp Aux APos Thos Linit Read At Cable Preamp Aux APos TPos
Freq Level Line M‘gin Level Factor Loss Factor Factor Renark Freq Level Line hrgin Level Factor Loss Factor Factor Renark
Wiz dBoV/a dBV/e @ B db/n 8 B B deg Wiz Ve dB/e B B db/n 8 B B cm deg
1 U856 S0.04 7400 3.9 4.7 R4 861 M8 0.0 16 175 PEN 1248000 102,83 - 96.08 3242 861 328 0.00 16 175 PE
2 2483.56 25.27 54.00 -28.73 - 116 175 AVERAGE 2 2480.00 78.06 - - - 116 175 AVERAGE
TEL : 886-3-327-3456 Page Number : C30 of C35

FAX: 886-3-328-4978
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Report No. : FR472626A

Miz BV/mdBuV/m B dBW dB/m B A8 0B cm deg
1 24870 5178 74.00 -22.22 45.61 32.44 8.61 34.28 0.00 100 198 PEAK

Pol. Vertical Fundamental
o L€¥e! (dBuVim) L&Yl (dBuVim)
' \ n] ‘ \
1 ‘ : 1
|| |
1 \ ‘ 1 ‘ |
. : .
\ ’ PEAK_BE 74 ’ PEAK 74
t
; | ] ]
W Lol IR I Do
| TR VNIV U
Peak w #
fn : f |
Avg || |
2480 U, 248, 240, 2%, 1 1400, 1 20, 3000
Frequency (MHz) Frequency (MHz)
Site  : O3CHOT-HY Site  : @3CHO7-HY
Condition: PEAK_BE_74 3u HF_ANT 0875962 VERTICAL Condition: PEAK 74 3 HF_ANT 08075962 VERTICAL
+ RBW:1000.000kHz VBA:3000.008kHz ST:Auto + RBH:1000.000kHz VBH:3000.000kHz ST:Auto
Limit Read  Ant Cable Preamp Aux APos TPos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Mgin Level Factor Loss Factor Factor Renark Freq Level Line M‘gin Level Factor Loss Factor Factor Renark

Miz dBV/m dBWV/m  dB B dB/ B A8 dB cm deg

1268009 163.83 - 9208 242 861 M8 0.00 100 199 PEAK
2 248370 281 54.00 -26.99 100 199 AVERAGE 2 246000 79.86 - e - 100 199 AVERAGE
TEL : 886-3-327-3456 Page Number : C31 of C35

FAX: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FRA472626A

Pol. Horizontal Vertical
-Level [dBuVim) oLevel (dBuVim)
B B
1 ‘ 1 |
| i | i
1 i ‘ 1 | ‘
ol — i —
\ \ PEAK 74 \ PEAK 74
] 1 ] | 1
:] : VG 54 :j ‘ G 54
>y \
1% i i 1% g 1
Peak C |
1 1
Avg ‘ ‘ \ ‘ ‘
6000, 9000, 12000, 15000, 18000 6000, 9000, 12000, 15000, 18000
Frequency (WHe) Frequency (Mi2)
Site + 03CH7-HY Site & 03CH7-HY
Condition: PEAK_74 3n HF_ANT_00075062 HORIZONTAL Condition: PEAK_74 3n HF_ANT_08675962 VERTICAL
Lisit Read Ant Cable Preamp Aux APos TPos Lisit Read At Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T WudW/adwe 8 dw /s @ B B deg T WudWadw/e B dw /s @ B B o deg
1 4960.00 SO.70 74.00 -23.29 6220 3432 12.04 8.8 0.9 W1 178 PEAC 1 4960.00 4158 74.00 -2.42 53.07 432 12.04 B8 0.9 - - PR
2 4960.00 25.94 54002806 - - 21 178 AVERAGE 2 46000 1681 54003709 - - - - WVERAGE
3 7440.00 42.44 74.00 -31.56 4890351!1470 5789 1.03 - == PEAK 3 7440.00 41.42 74.00 -32.58 47.88 357.1470 5709 1.03 - -- PEAK
4 7440.00 17.67 54.00 -36.33 - - - - - AVERAGE 4 7440.00 16.65 54.00 -37.35 - - - - - AVERAGE

TEL : 886-3-327-3456
FAX: 886-3-328-4978

Page Number : C32 of C35
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FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Vertical
; Level(4BuVim) | Lesel (dBuVim)
im ; i M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
14.47G g ; Tog
‘ NG54 G54
~14.5G ‘ ‘ ‘
Avg i j
fl fl
|
1un 14, 1480, 1488, 1, 14500 fun U, 148 14488, 1, 14500
Frequency (MHe) Frequency (MHe)
Site ¢ O3CHOT-HY Site ¢ 03CHO-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 00975962 VERTICAL
; Level (4Buvim) | Lesel (dBuVim)
im ; M i
' [ ] ' \
1050 1 ‘ 1050
] — ]
17.7G g ; Tog
‘ NG54 G54
e 1 |
Avg B0 | ‘ kil
fl | fl ‘
| |
{ 11760, 11820, 17880, 11940, 16000 { 11760, 118, 17880, 11940, 16000
Frequency (MHe) Frequency (MHe)
Site ¢ O3CHOT-HY Site ¢ O3CHOT-HY
Condition: AVG 54 3u HF AT 00975962 HRTZONTAL Condition: AVG 54 3u HF AT 0097592 VERTICAL
TEL : 886-3-327-3456 Page Number : C33 of C35

FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Vertical
Level (dBuVim)
N L
| |
| L
|| = || =
=] =
| | ] | I l
\ \ \ \
| |
|| . ‘ 3
| | akind
I s il i R L i . [
QP/ i 1 !
|
Peak 48, 612 05 1000 3 . 48, 2. 1000
Frequency (WHz) Frequency (MHz)
site  : G3CHT-HY site  : G3CHT-HY
Condition: QP 3n Bilog 35419 HORIZONTAL Condition: QP 3n Bilog 35419 VERTICAL
Limit Read At (Cable Preamp Aux APos TPos Limit Read At (Cable Preasp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Miz d8uV/n dBW/m  dB dB dB/m B 0B B cm deg Mz dBuV/m dBuV/s 0B dBw dB/m dB dB B deg
1 166,77 28.20 43.50 -15.30 39.88 15.79 2.41 29.88 0.00 - - Peak 1 30.00 30.28 40.00 -9.72 34.99 24.29 1.07 29.98 0.00 108 298 (P
2 19199 29.85 43.50 -14.45 41.70 14.63 2.57 29.85 0.00 - - Peak 2 41.64 30.99 40.00 -9.81 40.34 18.88 1.25 29.98 0.00 -~ Peak
3 198.78 30.74 43.50 -12.76 43.13 14,34 2.60 29.83 0.00 - 3 11439 27.49 43.50 -16.81 38.37 17.01 2.01 29.99 0.00 Peak
4 22,06 37.04 46.00 -3.96 48.70 15.42 2.75 29.83 0.00 - - Peak 4 164.83 27.05 43.50 -16.45 38.53 16.00 2.48 29.88 0.00 - Peak
S5 245,34 35.70 46.00-10.30 45.04 17.59 289 29.82 0.0 -- - Peak 520,06 3245 46.00-13.55 4411 15.0 275 20.83 0.0 - peak
6 269.59 36.39 46.00 -9.61 44.24 18.96 3.01 29.82 0.0 - 6 628.49 29.52 46.00 -16.48 29.17 25.56 4.46 29.67 0.0 Peak
TEL : 886-3-327-3456 Page Number : C34 of C35

FAX: 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR472626A

Pol. Horizontal Vertical
qpLevel(¢BuVim) 1o L2vel (BuVim)
| B | |
m] 1 1
|
1 ‘ 1
o | o ||
| ‘ PEAK 74 ! PEAK 74
| |
:J VG54 :J G54
1 1
PYy o " " Y RV g oy A PTy o -y o o A A fuie
Peak ‘
fl } fl ‘
| ||
18000 19400, 23600, 25000 18000 19400, 23600, 25000
Frequency (WHz) Frequency (MHy)
Site Site
Condition: PEAK_74 1n SHF-EHF 9176991 HORIZONTAL Condition: PEAK_74 In SHE-EHF 9170991 VERTICAL
Lisit Read Ant CablePreamp Aux Aos Thos Lisit Read Ant CablePreamp Aux Aos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Resark Freq Level Line Margin Level Factor Loss Factor Factor Resark
T medoedafe B W B B B B o deg T medMede B BN B B B B o dg
1 236000 30,36 74.00 -34.64 48.56 0.4 18.74 5754 954 - - Peak 1 300 3.9 7400 -35.00 6.5 20.00 18.69 .69 954 - Peak
TEL : 886-3-327-3456 Page Number : C35 of C35

FAX: 886-3-328-4978
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Appendix D. Duty Cycle Plots

3DH5 on time (One Pulse) Plot on Channel 78 on time (Count Pulses) Plot on Channel 78

Agilent Spectrum Analyzer - Swept SA
o hL E

A 01:33:09 AM Jan 23, 2025 L 5 AL OFF[01:30047 AM Jan 23, 2025
#Avg Type: RMS Trace c #Avg Type: RMS TRAcE G
PHO-Wis —5= Trig:Free Run AvglHold: 111 TrEly A e Sy THO-Wis =5~ Trig:Free Run AvglHold: 11 TYPEM A
IFGainLow  #Atten: 10 dB 0T} Select Trace IFGainLow  #Atten: 10 dB il Select Trace
> »
1 1
[0deiciv__Ref 106.99 dByY 10 de/dy__Ref 106.99 4BV
0g og
T
& Clear Write ¢ WV
Trace Average|
Max Hold
‘Center 2.480000000 GHz Span 0 Hz
Min Holdl| [ JRes BW 1.0 MHz #VBW 1.0 MHz Sweep 15.00 ms (3001 pts)
1 A2 [ 2832ms (A 1686 d8
2 N t 2978 ms 079 dBuY
ViewBlank 3 A4 toia) 3762ms (A) 002648
Trace On o N t 2978ms 92079 dBuY
]
7
morefl |} &
Center 2.480000000 GHz Span 0 Hz Bl 1] B34 -
Res BW 1.0 MHz #VBW 1.0 MHz ‘Sweep 100.0 ms (3001 pts), €

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.89 /100 = 5.78 %
2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.76 dB
3. 3DHS5 has the highest duty cycle worst case and is reported.

Duty Cycle Correction Factor Consideration for AFH mode:
Bluetooth normal hopping rate is 1600Hz and reduced to 800Hz in AFH mode; due to the reduced number of
hopping frequencies, with the same packet configuration the dwell time in each channel frequency within
100msec period is longer in AFH mode than normal mode.
In AFH mode, the minimum hopping frequencies are 20, to get the longest dwell time DH5 packet is observed;
the on time period to have DHS5 packet completing one hopping sequence is
2.89 ms x 20 channels = 57.8 ms
There cannot be 2 complete hopping sequences within 100ms period, considering the random hopping
behavior, maximum 2 hops can be possibly observed within the period. [100 ms / 57.8 ms ] = 2 hops
Thus, the maximum possible ON time:
2.89msx2=578ms
Worst case Duty Cycle Correction factor, which is derived from the maximum possible ON time,
20 x log(5.78 ms/100 ms) = -24.76 dB

TEL : 886-3-327-3456 Page Number : D1 of D1
FAX : 886-3-328-4978



